



CUSTOMER NAME : HERRAMIENTAS LORENZO SALVADOR S.L
 ADDRESS : C/ISLA MARIA DE ADRADOS 47 DURA, 2 E-28014 MADRID, SPAIN

Sample Name : TUNGSTEN THREADED ROD 10x1231Wx430001
 Product Specification : 422.5-434
 Manufacturer : XIAMEN GOLDEN EGRET SPECIAL ALLOY CO., LTD
 Buyer : Herramientas Lorenzo Salvador, s.l
 Material and Mark : GH231

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however, assumes no responsibility to verify the accuracy, adequacy and completeness of the sample information provided by client.

SGS Ref. No. : SNT23081725, TJIN2308003321ML01-1_CN, SHIN2308013630ML01-1_CN
 Other Ref. No. : SHIN2308013630ML01-2_CN

Date of Receipt : 2023-08-11

Testing Period : 2023-08-11 ~ 2023-09-12

Test result(s) : For further details, please refer to the following page(s)
 (Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

Signed for
 SGS-CSTC Standards Technical
 Services Co., Ltd. Xiamen Branch.

Hank Li

 Authorized signatory

